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UN38.3 Test Report

[ . Sample Description £ 3R

Sample
Model LIGN 553390
FRiS
Manufacturer | Dongguan JinZee Technology CO., Ltd
il 1 P RET R R A IR A A
Room 504, The 1st Block, the 15th West Industry. Songshan Lake District, Dongguan ci
Address .
ty, Guangdong Province

Mok AR L X T AL P8 15 5 1 4 504 5
Factory LIGN New Energy Technology(Dongguan) Co.,Ltd

T JI5E B IR (R 5E) A TR A A
Address Room 501,Building 2,No.45, Yinhu Road,Shishuikou,Qiaotou Town,Dongguan City

Hiht AR LT SL LA K AR B 45 5 2 B4 501 =

Manufacturer’s Phone number E-mail address Website

contact ZERr =N T BE A b R4k
information
HIEHEKRIER +86-13652462397 jz11@btrmetaltech.com —

Sample Name Polymer Li-ion Battery
FE AR RV T it

Trade Mark Cell Shape Prismatic Faco-Size (91.8x32.8x5.6)

= v ZEMYANG B
& ;’i': [ S 2
[ELay HGTIR W FEFE (LXWxT) mm
. Limited
Nominal Rated
: 2000mAh Charge
Voltage ' ) 7.4Wh Voltage

PRAREE el Fo BRI FL P

Maximum

Continuous
Standard Charge End Charge

Charge Current Current 2000mA Current

L

Maximum
Standard Continuous
Cut-off Voltage Discharge Discharge
A IEEE ' Current Current
PRAETS R FELIA BRI R
LI

1000mA

Cell Number 1PC Cell Model
H RS HE CIviUR=S
Sample
Sample Mass 35.9q Phys'ic'al Approximate Sil\{er Cuboid
HEREE ' description SR K TR
MBS
Completing

Re"gt‘&'&gﬁgate 2024.12.03 Date 2024.12.17
SERLH 3

LIGN 553390
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UN38.3 Test Report

II.. Standard #5?

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.8 Section 38.3)
B CRRIGAIFRHE T 55 )\ BT hi s 38.3 5.

lI. Test Item JRTH H

T.1. X Altitude simulation 1= & #41) T.5. X External short circuit #MB %5 i
T.2. X Thermal test J& & X5 T.6. [JImpact f#3fi/ I Crush #f /&
T.3. X Vibration #£z/ T.7. X1Overcharge iT7t H

T.4. X Shock Mt T.8. [XIForced discharge # il i

IV. Test Method and Requirement Jlli& /5 = A1 E K

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall
be conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FHAH [R] A B S B H S 4% I 1 A7k T.1 28 T.5. i3 7.6 A1 7.8 & A7 H AR A st X5
T.7 ATDME R E SRR RS T.1 28 T.5 i o RS 1 Fdb gk 47, DAAEIINAZR i 7o i H e RS
Rechargeable single cell lithium batteries of BO1~B05, B11~B14, at first cycle in full charged states;

Rechargeable single cell lithium batteries of BO6~B10, B15~B18, after 25 cycles ending in full charged
states;

Rechargeable lithium cells of C01~CO05, at first cycle at 50% of the design rated capacity;
Rechargeable lithium cells of C06~C10, after 25 cycles ending at 50% of the design rated capacity;
Rechargeable lithium cells of C11~C20, at first cycle in full discharged states;

Rechargeable lithium cells of C21~C30, after 25 cycles ending in full discharged states;

A7 LB T i BO1~B05, B11~B 14, 58— AN 78 JiC H A 56 4 7 Bk 25

A 78 HL B E U HL Tt B6~B10, B15~B18, 25 AN 78 jift FiLJ& 11 52 4= 78 HAR A 5

A 78 F A LS C01~CO05, 28— 7 iU HL A ] 50% Bt 4iE & IR A

A8 A LTS C6~C10, 25 TR LA i 50% e i AE 2 IR A 5

AT 78 ALY C11~C20, 55— Fe i i Ji ] 56 4 LIRS s

A 78 B LS C21~C30, 25 /N 7e i A )i 58 AT IR AS

BAA stands for battery sample number NCT240503094X-BAA, A=0-9.
BAA R HUMFE B4 5 NCT240503094X-BAA, A=0-9.

CAA stands for cell sample number NCT240503094X-CAA, A=0-9.
CAA R HLEFER 4 5 NCT240503094X-CAA, A=0-9.

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%.
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UN38.3 Test Report
WEIRSE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
PR EAAE, THUT AR5
Ji AR (%)=(M1-M2)/M1%100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".
. ;cﬁ;lﬂ M1 2RI AT B, M2 235 E. R ERRAEL TR EIE, R TR
=ER °

Mass M of cell or battery Mass loss limit

P 2 G L VA ) Joft Jo 5 45 R PR A
M<1g 0.5%

1gsM<75¢g 0.2%

M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

BIE R A8 0] LLE B i A s oAb S r S e b e S, s e s vt A B k. B

Mg, WoadeE . B, RERRERET BRI REUE.

In test T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

MK TA £ T4, EEMEBANHE LTSN, Tt TE, TR X, IEREMARH
OB AR RIS 5 (1 T B B AN T AR REATIX — IR I BT HL R ) 90%. A KL ISR AN E M T 58 2 R IR
A5 R0 R SO A L

T.1. Altitude simulation = E &L

Test method JR 5%
Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C).
R0 B U FRL A A R 045 TR T 11.6 kPa FIEABE B (2025°C) R A7 E /D 6 /M.
Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than

90% of its voltage immediately prior to this procedure.
HUS AT e . ot oA oRiATeE K, IF HARAN 50 B Bl d it £ 56 /5 1R T 2% H
JEASNT HAE AT IX — 050 A HLUE T 90%.

T.2. Thermal test {5 iR

Test method MR 5%

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
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UN38.3 Test Report

followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£ 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

G RS AT H T B AE R IR TRL L 55 T 7242 C 26 AF R AFTE /D 6 /NI, 335 FEAE 1U0IR S 45 T-4042°C
RIS AR D> 6 /NI o P S R it P8 2 ) ) i K 8] [BD Ry 30 7Bk AR 3P BE R E4T, 3E5ERK 10
WAEIR, BB K A a6 v O A e 7 PR 4R P (2045 °C) N AE L 24 /NI o T RTS8 T
I IR B YIS [) 22/ Ny 12 /I
Requirement Z 3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

AT AUEIE IR M MR BRI, I EL A5 AR s ok b Y S 0 TP
FEAR AN T HUAE 473 — R0 31 HL D 90%.

T.3. Vibration 3z3l

Test method MR 5%

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

RS AT X [ T IRE & G, EAFE R EARE, JFaeHEm T SE R RS . IR N IE5Z B0,
SHEEAREIARAE 7 Hz #1200 Hz 2 18], FEIE) 7 Hz, PSR 15 4ph. X — 4RI FRAU = A BAHE B 1 H
AR —J7 M E AT 12 %, BSENE 3 /hB o AR — ANIRBT ) 20 i T L

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PEXT A A 4T 4, 0 RS AL L A 12 ot (RS AR R, FIR B E I 12 T30
R CRABIHI) A R A fE] .

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

SEHUERUNE U W\ 7 Hz FF0, (RFF 1 gn HOROKINRDE, B FIRUATI 18 Ha. SAJG IHRIE (AR
0.8mm CEBLES 1.6mm) . BT 2 L FIWE (I REAF] 8 gn (UKL Ny 50 Hz) . U0 (Aot i (b
75 8 gn ELFIFRH 1) 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

XPRAIHLM: M7 Hz JFah, FR¥FE 1 gn BRI S, ERMFRAF] 18 Hz. A5 RHRIERFF7E 0.8mm
CEhife 1.6mm) , FFIG A= B 2 (A I A 3 2 gn (JERL)N 25Hz) o HFUEE s B2 fRFFAE 2 gn
H AN I3 200 Hz.
Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

AL SO, M AR, RS, I ELA R A 2 S 1 TR
FEAR /N T SLAEREAT 56— W4 1T HL A 90%.
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UN38.3 Test Report

Test method MR 5%

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

B FE AT L NI SR R IR IR A B b, SO SR A IR I BT 226 T .

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

TG RS R (AT 150 gn FIK PP FFSER 1] 6 ms (924 % Bty Rit, KT AS 4 2
I B2 50 gn ABK 422N 1] 11 ms 12 IR 52k b ik o

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of

the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

A B AL 52 A6 152y, W EDN A 32 7 AR AR Lt ) R E o /N TR HL PR K R SR I 5] 6
ms, KA HL F KR RFEERS TR 11ms . T I 0 2 2R AR VB 638 10 foe /NI RN I3 /2

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g, ) = w“r Liiaih

Small batteries \ mass* ) 6 ms

whichever is smaller

50 g, or result of formula

[/ 30000

Acceleration(g,) = ;| |
\mass* ) 11 ms

Large batteries

whichever is smaller

* Mass is expressed in kilograms.
F FRe /N A T3k 2 kR I )
NI E 150 gn =it 5525 B B /N IE 6ms

INIEEE (gn) = (100850)
mass

KA et 50 gn BRIH545 R B /MR E

iz (g = 32099,

mass

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

B FLOS B R ATE = A AR A TR O B R M 22 e DT R IE DT IR 52 =ik b, AR R OT IMA 32 =
g, IR 18 kit
Requirement 3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

AR AT B, TR, BRI, I FLAGAN R HL s o b e i3 i TP 2 ol
FEA /N T SLAEREATIX— 30 A Hb R 90%.
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UN38.3 Test Report

Test method MK 5%

The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small batteries,
and 12 hours for large cells and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to
one short circuit condition with a total external resistance of less than 0.1 ohm.

TR0 F R R S N — BN ), DAL A Fe i 2 SRS 8 M IA 3 57+4°C o A 8] 1)K 2 i H
OB L RO R BT SR TR E 1, I AN IR TS 8] 75 PPl IR0 5 o an SRR AN I FNF AL AN BF VA5 (138, 56T
P RS R /)N BRI 75 2R UG T RS 2820 6 AN/, TR it 2 /D TSOE 12 AN o SRS A LN B
HIMLAE 57+4°C N2 AL/ T 0.1QIF R ER 2% F

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57£4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

oL A e 8 ) P S L b A SE TR [P 3 5744 °C 5 /D RFSE 1 /NI, BEXSORHIR, Aol B R TR
S0 AR A B R IR B2 BT

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

T DAV ZNBY B 2220 ROAZAE IR B i B R 2R 47 .

Requirement ZE3X

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and

there is no disassembly, no rupture and no fire during the test and within six hours after test.

HLO AT A PR FE AN IS 170°C, FF AR RIS 2 Hh AR 5 6 /DI Tk T, ol K.
T.6. Impact / Crush #E /3 &

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
WP - B CEH THEBRRTET 18.0 =KL R B HE)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

PORE S Bl RO A I R b, — AR 316 BUAEEANE R RFE 0, SR B 15.8 Z2K
+0.1 2K, KEED 6 XK, sl Kamf UL, M F 2 K& . KB 9.1 T7x0.1 T 50K HEEM
6122.5 JHUK P vk 2UAN AR AT R A AL, A T — AN T EEHR A X ¥ 4 A B 7 /) PR BT B0
LS . T EPIE SR TE M T 5| SR R S SCER IR 90 Rk T .

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

S RE, GV SRR AT I SRS R D EAT 15.840.1 220K 25 i 3 i\l 1
f—iAFE R &2 — g

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)
WP B- HrE CEHTHAE, 2R, B m/aHn S M ERE S ER/NT 18.0 2ZX4)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first
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UN38.3 Test Report
of the three options below is reached.

W RSB A BRI AP [AIBE I, HF ) BN R, 7R 58— Ml BB KLy 1.5
cm/s. FEEFFSHAT, BEHILLT =MiGH e —:
(a) The applied force reaches 13 kN + 0.78 kN;

)
b) The voltage of the cell drops by at least 100 mV;
)
)
)
)

c) The cell is deformed by 50% or more of its original thickness.

N 7343 13 kKN + 0.78 kN;
HEACS [ L R R 220 100mV;
FH O JE AR 3k ) R 46 R FE 1) 50%EKE % .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—HikF g Ky BT 100mV 8582, Bt As 2/ ik B R 46 )5 B 1) 50%, BT EER 7).
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
AT B AR 2 PSS 2 M B W P TRt s o 10/ T D RS MG B R TR o[BI T2 HELES 82 N 5 i 2
LY ] s
Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
FEATEURE H S B RO LA R IR RS . R IR SR 5% 6 /NN o TS A4 FH 22 HI oA e Fe A 5
AR AR F R B R R A A 4T
Requirement ZE3k

Cell and component cells meet this requirement if their external temperature does not exceed 170C
and there is no disassembly and no fire during the test and within six hours after test.

LA RS LA SR AN 170°C,  JF HAE WIS IERE o Sk B Jn 6 /N ik, ol k.

b
c

(
(
(a
(
(

T.7. Overcharge id 7 B

Test method MR 5

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

78 HEL FELAL A ) 36 PR T IR B KRR 2 78 R LR A 1 o T R R /N LS A R
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

(@) il A HHE A 1) 78 H R AN KT 18 ARINE, 30 1 /) B 1 FRL T i K 7 Pl P P ) T 7 B 22 AR T
BRI
(b) I3 PR B 78 R R KT 18 AR, 3 P e /) L T I P i i K 7 LS ) 1.2 £
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
I MEAE IR B R BN BEAT o HEAT IS (RIS (R 24 /N .
Requirement ZE3k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

78 L R N AR IR B R TR ARG S 7 RN TR, ok ks
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UN38.3 Test Report
T.8. Forced discharge &I

Test method MR 5%

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

BN SRR IR L T 5 12V BT AL Y5 AR SRR RS 40 R I A5 T 132 72 45 7 A B ORISR R A R 2 1R T SR
JEHL .

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

R FELUS G — A3 2 K/ R R L 57 380 R R DA 5 BRI /SRR FERE . A RS T LN ] (B Dy
h) 25T HES (4 E 28 B Bk DU IS W3R SO R (AL A .

Requirement ZE3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

o RS B L R AR R B A R AR S 7 RN TR, TEiE K.
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V. Test Data W% E

T.1 Altitude simulation 7= 4

Pre-test {4 A1l After test {36 J5 Mass Voltage after

loss test/Voltage
Mass Voltage Mass Voltage pre-test

ma | owE | omE | wE | RERR ) e e
@) (V) @) (V) (%) | i eI (%)

35.875 4.183 35.873 4177 0.006 99.857

B02 35.864 4177 35.863 4.175 0.003 99.952

BO3 35.747 4.184 35.745 4.180 0.006 99.904

B0O4 35.885 4.178 35.883 4.175 0.006 99.928

B0S 35.863 4.180 35.861 4.176 0.006 99.904

B06 35.860 4.185 35.859 4.182 0.003 99.928

BO7 35.702 4.181 35.701 4177 0.003 99.904

BO8 35.791 4.182 35.789 4.179 0.006 99.928

B09 35.760 4.182 35.759 4.180 0.003 99.952

B10 35.775 4.180 35.774 4.176 0.003 99.904

No. B01-B05: At first cycle, in fully charged states
%%'5 BO1-B05: 1 A FHAH], EERHERS

No. B06-B10: After 25 cycles ending in fully charged states
%5 B06-B10: 25 MARHAN, TAARHRE
Notes J3:%: Ambient temperature ¥ 53 J%: 23.4 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

MWl)a, R GBI, Tl <. oA BRERATTHE K. IS AN T 90%.
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UN38.3 Test Report
T.2 Thermal test J& iR 5%:

Pre-test {4 A1l After test {36 J5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

ma | owE | omE | wE | RERR ) g | SR
@) (V) @) (V) (%) | i eI (%)

35.873 4177 35.868 4.138 0.014 99.066 Pass &1

B02 35.863 4.175 35.861 4.140 0.006 99.162 Pass &1

BO3 35.745 4.180 35.740 4.144 0.014 99.139 Pass &%

B0O4 35.883 4175 35.881 4.134 0.006 99.018 Pass &%

B05 35.861 4.176 35.855 4.134 0.017 98.994 Pass &%

B06 35.859 4.182 35.856 4.142 0.008 99.044 Pass &%

BO7 35.701 4177 35.699 4.141 0.006 99.138 Pass &1

BO8 35.789 4179 35.785 4.146 0.011 99.210 Pass &1

B09 35.759 4.180 35.757 4.140 0.006 99.043 Pass &1

B10 35.774 4.176 35.771 4.144 0.008 990.234 Pass &1

No. B01-B05: At first cycle, in fully charged states
%%'5 BO1-B05: %1 AFHAH], EETERS

No. B06-B10: After 25 cycles ending in fully charged states
%n'5 B06-B10: 5 25 M HLEM, sEeRmHRE
Notes J3:%: Ambient temperature ¥ 53 J%: 23.7 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

W), FER BN, Tl MR RERITEE K. BIEEA/NT 90%.

Report No. i % 45 : NCT240503094XB1-1 Page 11 of 22 #1174k 2271
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UN38.3 Test Report
T.3 Vibration ##3

Pre-test {4 A1l After test {36 J5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

ma | owE | omE | wE | RERR ) g | SR
@) (V) @) (V) (%) | i eI (%)

35.868 4.138 35.866 4.136 0.006 99.952 Pass &1

B02 35.861 4.140 35.859 4.136 0.006 99.903 Pass &1

BO3 35.740 4.144 35.739 4.141 0.003 99.928 Pass &%

B0O4 35.881 4.134 35.879 4.130 0.006 99.903 Pass &%

B0S 35.855 4.134 35.853 4.128 0.006 99.855 Pass &%

B06 35.856 4.142 35.855 4.139 0.003 99.928 Pass &%

BO7 35.699 4.141 35.697 4.136 0.006 99.879 Pass &1

BO8 35.785 4.146 35.784 4.142 0.003 99.904 Pass &1

B09 35.757 4.140 35.756 4.137 0.003 99.928 Pass &1

B10 35.771 4.144 35.770 4.140 0.003 99.903 Pass &1

No. B01-B05: At first cycle, in fully charged states
%%'5 BO1-B05: %1 AFHAH], EETERS

No. B06-B10: After 25 cycles ending in fully charged states
%n'5 B06-B10: 5 25 M HLEM, sEeRmHRE
Notes 73 %: Ambient temperature ¥ 53 J%: 23.3 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

W), FER BN, Tl MR RERITEE K. BIEEA/NT 90%.

Report No. i % 45 : NCT240503094XB1-1 Page 12 of 22 #1273t 2271
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UN38.3 Test Report

Pre-test {4 A1l After test {36 J5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

ma | owE | omE | wE | RERR ) g | SR
@) (V) @) (V) (%) | i eI (%)

35.866 4.136 35.865 4.133 0.003 99.927 Pass &1

B02 35.859 4.136 35.857 4.132 0.006 99.903 Pass &1

BO3 35.739 4141 35.738 4.138 0.003 99.928 Pass &%

B0O4 35.879 4.130 35.878 4.128 0.003 99.952 Pass &%

B0S 35.853 4.128 35.852 4.124 0.003 99.903 Pass &%

B06 35.855 4.139 35.853 4.134 0.006 99.879 Pass &%

BO7 35.697 4.136 35.695 4.132 0.006 99.903 Pass &1

BO8 35.784 4.142 35.783 4.140 0.003 99.952 Pass &1

B09 35.756 4.137 35.754 4.134 0.006 99.927 Pass &1

B10 35.770 4.140 35.769 4.136 0.003 99.903 Pass &1

No. B01-B05: At first cycle, in fully charged states
%%'5 BO1-B05: %1 AFHAH], EETERS

No. B06-B10: After 25 cycles ending in fully charged states
%n'5 B06-B10: 5 25 M HLEM, sEeRmHRE
Notes J3:%: Ambient temperature ¥ 53 J%: 23.6 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

W), FER BN, Tl MR RERITEE K. BIEEA/NT 90%.

Report No. i % 45 : NCT240503094XB1-1 Page 13 of 22 13713t 2271
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T.5 External short circuit #MZ4E 5

UN38.3 Test Report

No.
i

Max. External Temperature
B i R T e U (°C)

Status

+
&

BO1

58.4

Pass &k

B02

57.7

Pass &k

B03

57.6

Pass &k

B0O4

58.3

Pass & k&

BO5

58.0

Pass & k&

BO6

58.3

Pass &%

BO7

58.2

Pass &#%

BO8

57.8

Pass &%

B09

58.1

Pass & k&

B10

57.6

Pass &k

No. B01-B05: At first cycle, in fully charged states
%5 BO1-BO5: 1 AAHEAN, EERBRS

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B1
Notes 1 F:

0: %25 A, e RHRE
Ambient temperature 5 E: 23.7 °C

The samples external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire during the test and within six hours after test.

DA it AhFE iR BN 170°C, PR AN U/S 6 A N TR i e, Tokk.

Report No. i % 45 : NCT240503094XB1-1
Hotline: 400-8868-419 Tel: 86-755-23218380
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UN38.3 Test Report

ihE]

Max. External Temperature
B i R T e U (°C)

Status

+
&

CO01

23.8

Pass &k

C02

23.7

Pass &k

C03

23.7

Pass &k

Co4

23.5

Pass & k&

C05

241

Pass & k&

C06

24.3

Pass &%

co7

24.5

Pass &#%

Cco8

24.2

Pass &%

C09

23.9

Pass & k&

C10

245

Pass &k

No. C01-C05: At first cycle at 50% of the design rated capacity
%5 C01-CO5: 5% 1 A7 ] 50% it #E & SR ES

No. C06-C10: After 25 cycle at 50% of the design rated capacity
%5 C06-C10: 28 25 > 7 jilt i Jal 1] 50% 1 i 4 e 25 EiRass
Notes J3:%: Ambient temperature ¥ 53 JE: 23.5 °C

The samples external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire during the test and within six hours after test.

DA it AhFE iR BN 170°C, PR AN U/S 6 A N TR i e, Tokk.

Report No. i % 45 : NCT240503094XB1-1
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UN38.3 Test Report

Status
i s

B11 Pass &1

B12 Pass &%

B13 Pass &

B14 Pass &%

B15 Pass &

B16 Pass &%

B17 Pass &%

B18 Pass &%

No. B11-B14: At first cycle, in fully charged states
%5 B11-B14: F1AMRAAY, BeEAERE

No. B15-B18: After 25 cycles ending in fully charged states
%5 B15-B18: 25 MRHAN, TARHRE
Notes 3E#: Ambient temperature &R EE: 23.4 °C
There is no disassembly and no fire during the test and within seven days after the test.

BE SRR AT R 7 R A TSR, oK.

Report No. i % 45 : NCT240503094XB1-1 Page 16 of 22 516 713t 2271
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UN38.3 Test Report
T.8 Forced discharge &7 B

No. Status
G gt L
C11 Pass &%

C12 Pass &%

C13 Pass &%

Cc14 Pass &%

C15 Pass &%

C16 Pass &%

C17 Pass &%

C18 Pass &%

Cc19 Pass &%

C20 Pass &%

C21 Pass &%

C22 Pass &%

c23 Pass &%

C24 Pass &%

C25 Pass &#%

C26 Pass &#%

Cc27 Pass &%

Cc28 Pass &%

Cc29 Pass &%

C30 Pass &%

No. C11-C20: At first cycle in fully discharged states
%5 C11-C20: FAANARBEFY, BB ERE

No. C21-C30: After 25 cycles ending in fully discharged states
4’5 C21-C30: 525 MABCBRAM, e IR
Notes J3:%#: Ambient temperature ¥£ 3575 /i : 23.5 °C
There is no disassembly and no fire during the test and within seven days after the test.

FER AR AR S 7 RN TEARAR, e K.
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UN38.3 Test Report

VI. Conclusion %58

Test item Sample number Test reference Conclusion
WRTH HmE Wks% 2

United Nations Manual of Tests and
Altitude simulation Criteria, part III, subsection 38.3.4.1 Pass

5 AN G B CRIEAbRAET A1) S 1T o
43,55 38.3.4.1 71

United Nations Manual of Tests and
Thermal test Criteria, part III, subsection 38.3.4.2

R 1 B B Gl A ps dE T M) 28 TITAT
7,5 38.3.4.2°1

United Nations Manual of Tests and

Vibration o oA Criteria, part III, subsection 38.3.4.3
PR3N BA B Gl i Fbs dEF M) 28 11

4y 46 38.3.4.3

United Nations Manual of Tests and
Criteria, part III, subsection 38.3.4.4
Bea [ i A br dEF M) B IITE8
Iy, %5 38.3.4.4 7

United Nations Manual of Tests and
External short circuit Criteria, part III, subsection 38.3.4.5

B AL BRA E Calls Mps AE T M), 28 TITES
53,5 38.3.4.5 15

United Nations Manual of Tests and

Impact/Crush Wi o Criteria, part III, subsection 38.3.4.6
B W [ ISR A bR e 0 ), S TP

5,55 38.3.4.6 T

United Nations Manual of Tests and

Overcharge B11~B18 Criteria, part III, subsection 38.3.4.7
T A L CRlIe A bR e F ) ST

77,5 38.3.4.7 717

United Nations Manual of Tests and

Forced discharge C11~C30 Criteria, part III, subsection 38.3.4.8 Pass
SR TR e B s A bR AR 0 S I Hi%

77,5 38.3.4.8 717

The submitted samples were complied with the stated requirements of United Nations Manual of Tests and

Criteria, part III, subsection 38.3, the test result is qualified.

Zere i, PRAHRIRE R IFFEBRE I CRIGMARAETIE) SHITER 7> 285 38.3 T ER, KllS5 i A &%
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VI. Photo of The Sample ¥ 5 & F

Model 5 LIGN 553390
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UN38.3 Test Report

Important Notice

The test report is invalid without the official stamp of NCT.

A5 FIE NCT 36 5 TR

Nobody is allowed to photocopy or partly photocopy this test report without written permission
of NCT.

AR NCT Bl [FE, Mo E SRS .

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
KRS BN HAZA L MR AL TR

The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

RBEE, 6. BH. BH. R BOMERAEATE RS RS B
Objections to the test report must be submitted to NCT within 15 days.
RS BAEA R MTUER T Z H 15 RN FA AT SE .

The test report is valid for the tested samples only.

A A O IR A 2K

The Chinese contents in this report are only for reference.

AR P SCAERES

******End Of Report ﬁ%%}ﬁ******
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